Prica 65,00

43" - 16 H.P. LAWN TRACTOR

REPAIR PARTS MANUAL

MODEL D3560-110

WWWW,WWW

R

%

/"

For one
mareial use), NOMA Qutdoar Products Incorporated warrants that '
Ing labor, any original part of any NOMA Quidaor Products Incorporated preduct found to be defective
by eny suthorized Service Dealer or the factory, sxcopt the baitery which Is warranted for ninety (90)
days from date of purchase.

This warranty does not cover engine, transmission, traneaxia o differential (these tems are covarad hy
their manulacturer's own warranty). This warranty dees not cover parts that have falled due to normal
Waar o parts that have failed subject & misuse o abuse. Transperiation of the unit or part to and from
an authotized Servica Dealer o factory is the responsibility of the owner,

A step by step explanation as to what procedure should be followsd for this waranty is:

1.1 & part becomes defactive, contact the store whara the unit was purchased for the name and ad-
dress of the authorized Service Dealer nearest 1o yol.

<. you cannot lacate an authorized Service Dealer,
Froducts Incorporated for the name and address of the attharitad Servige Dealer in your area or -
call the Service Dapartment at 1-801-422-1690, '

8.Return the defactive product, along with proof of purchase % such authorized Service Dealer for
replacemant of any defestive part witers covarsd by this wananly.

Ther is nio other express wamanty. Implied warranties, Including those of merchantability and fitness

for = particular purpese ara limited to one (1) year from date of punchags. Liability far incidental or con.

sequentlal damages are excludad, - .

$aomo states de not allow limitatlens on how long an implied warranty lasts, so the above limitation may

not apply 10 you. Some statas do not aliow the exclusion of incidental or esngoquential damages, saths

above sxclusion may not apply to you. This warranty gives you specific legal rights, and you may have

other rights which vary from state to stats, .

NOMA Qutdoor Products Incorparatad Catier 8000 Jackson, TN 38308-8000

(1) year from dale of purchase by the first consumer far tesidential usa (th iy (30) days com-

SRR

ONE YEAR LIMITED WARRANTY

it will replace free of sharge, nciud-

write Serviee Dapariment of NOMA Qutdeor

N

227 T T

Fill in and mail the registration card packed with the unit. For servica other than covered in this manual, contect an
authorized service dealer, A nationwide parts and =etvice Gryanization has been establisked 1o provide locally
avallable parts and servica. When ordering repair parts, always cive the following inforryation: 1. Tha Part Name:
2. The Fan Number; 3. The Quaniily desired; 4, The Full (eight 3

ber will be faund on 4 plate attached to the unit

" UNIT PARTS AND SERVICE

igit) Modal Number of the unit. The radal num..|

Loolg!or this symbol, A It means - ATTENTION! BECOME ALERT! A HAZARD TO
OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

Pat No. 524006A

NOMA Outdoor Produects Incarporated
Caller 8000

Jackson, TN 38308-8000 o

Printed in U.SA,



43" LAWN TRACTOR MODEL D3560-110

CHASSIS 5 HOOD (FRONT)

STERRING Py,

FRONT AXLE A55Y.

sa7so

@

ED
NGEABLE
ITE SIDE

ALL UNHUMBER
ARE INTERCHA
WITH OPPOS

ITEMS

GINAL

paris may void

NOTE: A

ENT PARTS. Use of sery.
acemeni parts other than

LWAYS| USF OR!

original equipmert
yRur warranty.

EQUIPM
ice/rapl

"



R Ko -
gmaeﬁﬁgaavma:aﬁ:gamqm“““m“

[-3
SRLBESBRLRausaRy

KEY# PART#

313001-853
313002858

-313541-853

56030
Beg7s .
300440
1498
808207
30008

300635
124824
271190
86457
995348
48783
805447 820
996346
S715¢
B482
120304
120899
1498
53448
136538
46174
$12308
300314
120392
1802
314537-860
58304

325401
274672
120302
1502
302333
57796
56144
1498
810748
48300
120202
1502
311485
801251
301413
4863978
829606
320274
Jaues7
829250

43" LAWN TRACTOR MODEL D3560-

DESCRIFTION

BAKT, GRILL LH

BRKT, GRILL RH

BRAGKRET, ERONT AXLE

SCREW, 5/16-18X.75WDPFLLK GRS
NUT, 5/16-18 HXWDELLK

GUIDE, BELT, HIDEA .
NUT, 5/18-18 REGHEXCTRLK
BOLT, .B20X2.18 HHSH 1/2-18
NUT, 1/2-13 HEXJAM CTRLK
SCREW, 9B-1643.00 MHC GH?
WASHER, .39IDX1.25D%,07 BELLVIL
NUT, &/8-16 REGHXCTRLK
CGUIDE, BELT SHORT 15~ WHEEL
NUT, 5716-18 HEXJAM

NUT, 8/B-16 HEXKEPS

SCREW, %/16-18X .50 WAHHTAF
SCREW, 1/4-20X .50 WAHHTAP
RIVET, POP

DASHEBOARD, LF SUSP DYNA
SCREW, 14-20X 50 WAHMTAP
LATCH, .84WDX. 047 ASSY HODD
BOLT, 875X .156 MHSH #/1¢ 98
WASHER, FLAT 408X ,B1X.085
WASBHER, FLAT .344% .59X.065
NUT, 8/15-1B REGHEXCTRI

PIN, $16-18 HOOD LATCH GR2.
WASHER, REGINTLK 320X,61X.03
NUT, 5/16+18 HEXWDFLLK WRIZ
BAFFLE, CONSOLE GOUND, EXPONT
SCREW, 14-20 X .68 WAHHTAP
WASHER, FLAT .281 X .68 X .065
NUT, 1/4-20 REGHEXCTRLK
HGOD, LF H-20 DYNA/PRO
EDGINGWIDE 81K

GRILLE, DYNA-PRD G.17
SCREW, 1/4-20X .83 WAHHC GR2
WASBHER, FLAT 261X ,83X,065
NUT, 174-20 AEGHEXCTRLK
LENS, SMOKED W/TAB NO LOGS
SCREW, #6 X .50 PLASTITE/MILLO
BOLT, 875X 500 HHER 51018
NUT, 6/16-18 REGHEXCTRLK
LANYARD, HOOD 15.771.G M15
SCREW, 144-20X1.00 WAHHC GR2
WASHER, FLAT 281X 63055
NUT, 1/4-20 REGHEXCTRLK
COVER STEERING SHART
STEERING WHEEL

SPACER FOAM

ROLL PIN

PARTS MANUAL

DPERATOR'S MANUAL {(ENGLISH)
QPERATOR'S MANUAL (FRENCH)
OPEHATOR'S MANUAL {GEAMAN)

3/4%7

110

QY.

i
1
1
8
5
t
1
1
1
2
4
2
1
1

1
2
12

1
1
2
2
2
2
2
2
2
2
2
1
2
2
2
1
e7E"
1

a

4
4
4
1
4
]

2
1
1
1
rd
1
1
1
1
1
]
1
1




KO
~
J* l.
5
o
. 11}
8 2
i~ Ju
.. B .‘m&,.,..ﬁw\ ag8
. \R#M .‘.w P Hms
A NE\ g3
u\ﬁ;w;?%uﬂi / %\.\ & .,w.,.u_ﬂ.v mmm
- A Sy ZES
. N\. p o hS M@x\bﬂi m o
. : FFF edn =0
/ 2/ 38
v ¥ -]
hx AAW
Y
..HNL.M m
E
1
Pl

NOTE: ALWAYS

USE ORIGINAL

MENT PARTS, Use of sery-
placement pants other than
al equipment parts may void

EQLIP

icelra

origin

Your warranty,

Lo oo oo




KEY® PART#

65 326577-860
56 210005

57 S10006

58 8069285

G 200GAT-C00
60 Sede7-a5y
61 310660853
62 20507

63 14e8

84 48501

85 1408

66 S7I5%

87 1341

68 44811

69 56207

70 A

71 S0B65S-860
78 9289

73 439465

74 201551

75 120373

76 995845

7 122017

78 4153a3

79 1498

80 o503

@ 87456

82 120398

a3 120638
84- 122007

DESCRIPTION

FRAME,LF MAIN $30¢4360 DRILLED
FOOTPAD LH

FQOTPAD VN

FASTENER RATCHET .
CONSOLE GENERIC SOF
FLATE, SEAT :
BRACKET, F-§ SEAT SUPPOAT
BOLY, 437X 156 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
SCREW, &/16-18X 63 MM

NUT, 5/16-18 REGHEXCTRLK
SPRING SEAT 2.63LG,1.490D
CLAMP.SPRING 117D

SGREW. 1/4.20% .75 HXWATAPR
COVER SEAT SPRING 1.510X1.0LG
FENDER ASM F& SUSP '
FENDER F5 SUsP

CLEVIS .
SCREW, 818-18X.56 PHPNMA
WASBHER, ,3441DX1.50X.09

NUT, 5/18-18 8Q

SCREW, 1/4-20X 50 WAHHTAP
SCREW, §/16-18X1.00 HMC
WASHER, FLAT 375X .88X.082
NUT, $/16-18 REGHEXCTRLK
TRIM.STRIP BLACK

SCAT

WASHER, FLAT .344X.69X.065
WASHER HVSPTLK .328X.60X.04
SCREW EHEASX.25 11O

4 QRDER INDIVIDUAL PARTS.

36



NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Ugw of serv-
iasfreplacament pans ather than

ariginal equipment parts may void
your warranty.

ALl UNNUMBERED
ITEMS ARE INTERCHANGEABLE
- WITH OFPOSITE SIDE

3258150




43"

LAWN TRACTOR MODEL D3560-1 1

KEY# PART#
1 I2DO75-HEY
2 180079
3 , 1203958
4 1498
5 304761
[ 50148
7 B260
(-4 318341
] 45498
10 1288
11 48306
12 58338
13 1502
4 800608-853
18 180020
16 1502
17 801803
18 120613
10 asdss
20 57444
21 300158853
22 300168953
23 . 180070
24 58247
25 1428.
26 417698
27 8260
28 £8248-853
28 126211
30 1498
21 918926
32 180077
33 1498
34 J003368-360
as 180078
. &6 45802
a7 1498
38 1800760
a9 - 1498
40 301238
41 180077
42 1488
43 R22292-853
44 300171
45 908418
45 44408
a7 a01238
48 200171
49 44168
50 8435
51 138479
g2 a5z
83 027
84 58326
55 58328
56 58540
87 9149
58 48306
59 88306
60 1802
B1 814177
62 300310
83 300311
&4 120375
85 48306
66 200817
87 8260
66 840§
69 120872
70 rd
4 121222
72 2300335
73 . 300840
74 56514

DESCRIPTION

BRACKET, CLUT-ENGAGEL EVER
EOREW, ¥16-18X1.00 HHG
WASHER, FLAT 344X 69,085
NUT, 5/16-18 REGHEXCTRLK
ASSY,CLUTEH LevER
BEARING,FL. 502IDX 6280D
PIN, HAIR 01 DIAX1.85LG
BRACKET SWITGH ENGAGE
SCGREW, G/16-18X .78 WAHHTAP
BRKT,CAB| E RETAINER
PULLEY, 906X 305 PM

BOLY, 376X .875 HHSH 1/4-20
NUT, 14-20 REGHEXGTRLK
BRKT, FRAME CABLE

SCREW, 1/4-20X 75 HHC

NUT, 1/4-20 REGHEXCTALK
ASSY,CABLE, BLADE ENGAGE
NUT, 1/4-28 HJAM

SCREW, 5/16-18X .75 WAHHTAP
TIE, CABLE 8LAGK NYLON
ASSY,REAR LIFT

ASBY LINK RIGHT SIDE
SCREW, 5/16-18%1.00 MHC
ADJUSTING NUT .

NUT, 571618 REGHEXCTALK
WASHEH, FLAT 531X1,06X.055
PIN, HAIR .091 DIAX1.86LG
BRKT,REARHANGG,BUSP.
BOLT, 5Me-18X 6% CARR

NUT, 816-18 REGHEXCTRLK
BRACKET, HGT/ADJUST SUPPORT
SCREW, 5/16-198% .75 HHE
NUT, §/16-18 REGHEXCTRLK
BRAGE, FENDER F.8 &Us
SCREW, §/16-18X1,00 HHC
WASHER, FLAT .885X .87X.119
NUT, 5/16-18 REGHEXGTRLK
SCREW, 518-18X1,00 HHO
NUT, 516-18 REGHEXCTRLK
QUADRANT MEIGHT ADJUST
SCREW, &/16-18X .75 HHO
NUT, 8/15-18 REGHEXCTRLK
MANCLE,LIFT SHOAT BLK
BOLT, 500X 270 HHSH E8-18
WASHER, FLAT 505% 75X 074
NUT, 826-18 HWUFLCTRLK
PAWL, HEIGNT ADJUST

BOLT, .800X 270 MHSH 5/16-18
MUT, 6/16-18 HWDFLGTRLK
POINTER Z-PL

WASHER, EXLK,195X.41X.04
SCREW, #8-32X 98 HHWAT
RQOD,ACTUATOR-SHORT
SPRING, HEIGHT ADJUST
KNOB, HGT ADJ PUSH BUTTON
GRIP 750 OD W/ HOLE

BRKT. CABLE RETAIN

PULLEY, ,906).805 NYLON
BOLT, 875X 975 HHSH 124-20
NUT, 1/4-20 RECHEXCTRLK
CABLE, UFT 23.50 F-6 20XB-8
PIN,CLEVIS .210D1A+ 475G
RING, RET E 91X 24

NUT, 14480 REGHEX

PULLEY, .908X.305 NYLON

PIN, CLEVIS 38 DIAX1.00 L&
PIN, BAIR 081 DIAY1 661G
CLEVIE, LIFT CABLE

NUT, 1/4-20 REGSD

PiN CLEVIS 812 % 812

PIN, COTTER 086/ 086X, 751G
LIFT COVER-89" F5

SCREW, #10 X 7% HHPLAST

" KNOB,ROUND 1.50 BLACK

2487

9



FRONT STEERING ASSEMBLY

REF, :
CHASSIS & HOOD PG.
‘STEERING WHEEL
& HARDWARE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Usa of service/taplacement patis other
than original equipment pants may void your
warranty,

LAWN TRACTOR MODEL D3560.

AL, UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

o
i

17127E

10




a
u

KEY# PART#
1 A ‘
2 800272855
3 S2407
4 "9180
5 314088
8 38g28
7 ' BRI7I-H53
8 3045880
9 180128
10 120362
" 120369
12 313834
13 313629
14 313671-853
16 J15196
16 274684
17 302498
18 2374t
19 1100
20 823752
a 221446
22 124025
23 57158
24 27h28
25 anzass
26 46892
27 120398
28 120548
29 R71508
a0 813899
a1 302314
22 302524
a3 315194
.94 2968
g5 A0ME4
a8 A
87 e4ler
38 Sp829
99 a7
an 301140
41 g42
42 6625
43 40854

DESCRIPTION

AXLE FRONT ASSY
ASSY,FHONT AXLE SUS

SPINDLE REARING
ASSY.SPINDLE FiH LONG

ASSY SPNOLELLH LONG

RING, RETEX 57X 05TRUS133.75
AXLE COVER

TIE ROD ASSY 16.81LG W-SECTION
SCREW, 38-16X1.756 HHC
WASHER, REGSPTLK 359X 68X 10
NUT, 3/8-24 HEGHEY

ASSY SECTOR GEAR AWS LF
BUSHING, SECTOR GEAR 4WS LF
SUPPORT,SECTOR GEAR 4WE LF
SCHEW, 1/2-20%3.00 HHC

NUT, 1/2.:20 REGHXCTRLK
BEANING FLANGE 6.5 BORE
SUHEW, §/16.24X. 7550 CONE SEMS
NUT, 5/16-24 HXWDFILLK

ASM. DRAGLINK 4 WS LF

DRAN LINK 625 DIA LF 4WS

NUT, 848-24 REGHEXJAM

BALI IOINT /8 THD SHORT STUD
NUT, 7/16-20 HXJAM

JOINT, BALL ASSY 7/16-20

NUT, $/8-24 WOFLHLK Wiz
WASHER, FLAT .831X1.08X.005
WASHER, REGSPYLK 459X, 78X.12
NUT, 711820 REGHX

SHAFT, STEERING 4Ws LF
PINION STEERING

PiN DOWEL STRERO LT
WASBHER FLAT 1.58 X 51X.048
WASHER, FLAT .504X,75X.058
RING, RET E 39X 04 TAUS133-50
TIRE & AIM, PU 16X8.0X5 TURF
VALVE STEM

WHEEL WBRG,

BEARING 4
REFER TO TIHE TREAD PAGE
WASHER, FLAT .755X1,31% 075
RING, RETEX B7X.05TRUS 192-75
CAP, HUB

* QRDER INDIVIDUAL PARTS,

43" LAWN TRACTOR MODEL D3560-110

S/ /4

1



NOTE: ALWAYS USE ORIQINAL EQUIFMENT
PARTS. Use of servica/replacemert parts other
than original equipment paris may void your
wamranly,

ALL UNNUMEERED

ITEMS ARE INTERCHANGEABLE

WITH OPPOQSITE SIDE

STEERING, FRG
SECTOR GEAR

INT PG

8061374

12

(4]




KEY#

DONONM RN

PARTE

05220883
180091
120393
1498
85485
I20189
314267
12488
12388
§205a1
12280-230
38911
12200
S24578
21682
924578
488722
122007
120863
1468
824514
308719
12319
120804
304118
25177
45602
421051
302604
304118
304122
274684
824838
SRBADT
412349
308724
J23834
08447
08396
808384
124925
304260
325838
308446
30838p
308384
124825
304280
181646
418540
804120.853
304121-953
39728
181635
120382 -
412349

DESCRIPTION

BRKT X-AXLE MTG
BOREW, B18-18X2 50 HHE
WASHER, FLAT 344X 60,065
NUT, 6/16-18 REGHEXGTHLK
SCREW, 5/16+18X , 75 WAHHTAP
U-JCINT ASM, 4WS LD LF

BRCKT STRG PIVOT W/IDRILL HOLES
BRAGKET,STR PIVQT

BEARING

U~JOINT ASEEMBLY (LONG)

HUB ASSEMBLY GREY 851

PN, GROOVED 260 DIAX1.50LG
PIN, STEERING HINGE

BUSHING, SHOULDERED OILITE
WASHER, FLAT .765K1,25X.042 i
BUSHING, SROULDERED (QILITE
PIN, SPRING.250DIAXY.50L.& HYPL
BCREW, 81€-18%1.00 HHC
WASHER, FLAT .8d4X.60%.065
NUT, 5/18-16 REGHEXCTRLK
ROD ASM., DRAGI INK

PIVOT, STEERING

BOLT, 562X 340 HHSH /824
WASHER, FLAT 406X .81X.085
SPACER, STEERING SHAFT
WASHER, FLAT .765X1, 19X,048
WASHER, FLAT 338X 87110
SCREW, 5/16-24X1.00 HHG
ARMROLLER SWING 4 W

CAM YOKE ROLLER

SHOULDER BOLT CAM ROLLER
NUT, 1/2:20 REGHXCTRLK
SHOULD BOLT CAM FOLLOWER
WASHER, I"LAT .591%7.00X 200
NUT, &8-24 HXCTRLK

SMAFT. STEERING PIVOT

TIE ROD ARRY AH

ROR, TIE 1/2'D X 8.00LG

NUT, 5/3.24 LH THO REGHJAM
RCD.TIE END LM 5/8.24 ELRD
NUT, 3/8-24 REGHEXJAM -
ROD, TIE END kH :

TIE RQD ASSY LK

. ROD, TIE 1/2°D X 8,6L6

NUT, 3/8-24 LH THD REGHJAM
FIOD,TIE END LH 9/8.24 FLifO
NUT, 3/8.24 REGHEXJAM
FOD, TIE END M

-SCREW, 9/8-24X1.75 HHG

NUT, w24 HXCTRLK

ARM RW STR ERO AH

ARM RW STR £RO LH

SCHEW, 3/8-16X , FSWAHHTAP BK
SCREW, /8.24%1,25 MHC
WASHER, REGSPTLK. 202X 68X, 10
NUT, 9/8-24 HAGTRLK

: QTY.

13



MOTION DRIVE ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

43" LAWN TRACTOR MO

DEL D3560-11

iT e iN F%BI;IEI;IEGDEABLE
Uss of servicasreplacemant parts other than origina!l equip EMS ARE INTERCHA
meant parts may void your warranty. WITH OPPOSITE Si0k S2767IA

14




KEY# PART? DESCRIPTION

1 s TRANSAXLE P83G-8 4WS LF 1
2 " §o3109 PULLEY, V4L 92074 1
3 J021 KEY, WDRAF 608 T50X.187%.312 1
4 22058 RING, RETEX 58X, 04 TRUS100-62 1
] d14120 BELT, v 4L 87.98 1
& 180008 SCHEW,B518-18X2.25 HHMC 4
7 120309 WASHER, FLAT .344% .80%.085 8
] 1498 NUT,5/16-18 REGHEXOTRLK 4
8 223477 STABILZER BRKT P920,F4150 1
10 85408 . SCREW, 516-18X .75 WAHHTAP 4
11 120638 WASHER, HVEPTLK .328X.60X.08 -
12 132017 SCREW, 5/18-18X1.00 FHG 1
13 {20833 WASHER, FLAT ,344X .68X.065 1
14 1498 NUT, 5/16-18 REGHEXGTARLK 1
15 80947 . SCREW 2/8-16X1.25 WAHHHTAP 1
18 122007 SCREW, &/16-18X .75 HRC 1
17 13g%28 WASHER, REGINTLK,320X.61X.08 1
18 1408 NUT, 5/18-18 REGMEXCTHLK 1
18 318111 LEVER, SHIFT LWR 4350 H
20 31084 7-853 CLIP-SHIFT LEVER .62 ROD 1
21 180077 SCREW, &18-18X .75 HHE 1
22 996416 WASHER, FLAT ,391X1.00).105 1
23 1498 NUT, 8/16-18 REGHEXOTHLK 1
24 §10847-853 CLIP-SHIFT LEVEM .62 ROD |
25 47259 GUIDE, BELT 516-18THD 1
26 B58418 WASHER, FLAT .391X1,00%.125 1
a7 1498 NUT, 8/16-18 REGHEXCTRLK 1
2e 310356 PYVOT BRKT LEVER 3
29 180018 SCHEW, 14-20X .62 HHG e
30 1508 NUT, 1/4-20 REGHEXCTRLK 2
31 808835 LEVER, SHIFT UPPEH Sk 1/2-13TH 1
32 310285 SPRING, TORS. .56X 85%.095 1
33 137185 PIN, GOTTER .125 DIAX1,00L8 1
L7 120238 NUT, 172 18 HEXJAM 1
85 305690 HANDLE 172-13 1
45 9149685 LINK TIE RQD SHIFTER 1
a7 180124 SCREW, 44 1eX71.28 HUG 1
98 1499 NUT, 8/8-16 REGHXCTRLK 1
3 aosga7 - BRAGKET, SHIFT 5SP 1
40 150124 SCREW, &/8.16X1.25 Hic 1
41 120384 WASHER, FLAT 406X .81X.066 ]
42 1499 NUT, 3/8-16 REGHXGTRLK 1
48 57157 WASHER, 750,250 SP-TRAN&AXLE 1
44 S6255 SCREW, 1/4-28X Y5 NYLHHG |
45 3112587853 BRACKET COVER 1
46 39 COVER PLASTIC 1
47 311331 SCREW,1/4-15X 44758 HILOHWWA 2
43 1341 GLAMP SPRING 2
48 311837 SCHEW, 1/4-18X 44/ 55 HILOHWWA 2
A GONTACT Your NEAREST THANSAXLE DEALER FOR PARTS AND SERVICE,

15




AU

MOTION DRIVE ASSEMBLY

/"":ﬂ-\?’\
pi

REN, :S
CHABSIZ & HoOD

!
‘‘‘‘‘

Her.
ENGINE RHEAVE
ENGINE PAGE

e e oy e L e
E
J2A767IA

1A



43.'

LAWN TRACTOR MODEL D3 560-

KEY® BARTH
€0 321514
B1 304016
62 1408
83 325042
64 319675
65 57947
] 2588
67 E&180
68 48160
&9 920381-853
70 300768
71 45802
72 1486
7% 89653
74 35974
Vi 45892
7% 1468
77 87004
78 05037
79 326151
a0 1498
81 18880
B2 .

8a 24167
84 318887
a8 58276
86 . 128418
o7 313088

DESGRIPTION

EPRING BIAS DRAGUNK
GUIDE BELT

NUT, 5/18.18 REGHEXCTRLK
PEDAL ASSY,BRAKE/CLUTCH
ROD PIVOT

SPRING, BRAKE PEDAL
WASHER, FLAT 504X ,75X.050
PIN, HAIR

PAD, CLUTCH BRAKE
ARMJIDLER TRACTION DA,
BOLT, .625X 155 HHSH 5/16-18
WASHER, FLAT .333X 87,119
NUT, 5/16-19 REGHEXCTRLK
RETAINER, STRAF BELT
PULLEY, IDLER V4L 306X .62
BOLT, a/8-16%1.50 CARR

NUT, 3/8-16 REGHXCTRLK
HOD, CLUTOH

SPRING BRAKE CLUTCH
SHOULDER BOLY

NUY, SMH6-18 REGHEXCTILK
SPRING,CLUTCH .118X,750X8.75
TIRE & AlIM, PU 20-10X8 GENERIC

‘VALVE STEM

RIM, WHEEL 203

TIRE, PU 20X10X8 SOSH

SICREW, 1/2-20X .50 HHE:

DECAL WS PATENT NO, S50¢8053

A QRDER INDIVIDUAL PARTS,

AT

110

17




N

43" LAWN TRACTOR

ENGINE 2. CONYRO)L, ASSEMeLY

MODEL D3560-110

- ol
o .
g«\_.n":& %’A\\ s L
Paal, o s §

g

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-

ice/replacernent pane other than ALL UNNUMBERED
original equipment parts may void ITEMS ARE INTERCHANGEABLE
your wa"anty. WITH OPPOSITE SIDE 3260678

18



o ’ - 74

KEY#PART# DESCRIPTION Qyy.
1. ENGINE B5S 14-18 STDVIC DUAL (SEE ENGINE MANUAL) 1
2. 50547 SCREW, V5-18X%1.25 WAHHTAPBLKP 4
3 138489, WASHER, EXLK 384X 8aX.04 1
4. 305550 MUFFLER, 18/18HP LARGE LO-TONE 1
5 8058552 EXHAUST TUBE 18HP B3S RH 1
B 805851 EXHAUST TUBE 18HP LH 1
7. Seedn GASKET, MUFFLER 2
8 180020 SCREW, 1/4-20X .75 HHC GRS 4
9, 120380 WASHER, REGSPTLK.263X.40X.07 4
10, 56472 DEFLECTOR SIDE QUT (BS222s79) 1
11. 35287 SCREW, #5-32% .48 HHWATARGR2 4
12, 304709853 BRACKET,MUFFLER 1
13. 56030 SCREW, 5/18-18X 75WDFLLK GRS 2
4. 55273 NUT, B/16-18 HXWDFLLK 2
L BCREW, 1/4-20X .50 WAMHTAR 2
16, 5786 ML BRACKET, TRANSAXLE MOUNTING 1.
17. 995333 SCHEW, 174-20X 63 HHWATAP 2
18. 808844853 - MP BHIELD.MUFFLER HEAT 18HPBAS 1
18, 180077 SCHEW, 516-18X .76 HHC GRS . 2
20, 55273 + NUT, §16-18 MXWDFLLK 2
21, 56470-854 MP DEFLEGTOR, COOL AlR 1
83 315R02 PURLLEY, ENG Vil 4.00 OFFSET 1
28, BT KEY, SQUARE 25080 X 5.00LG 1
24. 304248 SPACER, SLEV1.071X1.484X . 1
75 5gd%l WASI ICR, 580104 1.8800X A37FILOT 1
26, 120383 WASHER, REGSPTLK 455X.7EX. 12 1
27, 428544 SCREW, 7/18-20%5,00 HHC BLX PH 1
&8, S2/96-853 MP BULKHEAD, HOSD H-a 1
2. 314892 TANK, FUEL2 GAL - CLEAR 1
30. 4uoso SUHEW, 14-10X . 75PHPNTAPGR2BK ‘8
1. 41007 TUBING, 98X 50X BULK GAS LINE 15"
2. 47345 CLAMP, FUEL LINE RED 2
83, 4674 : CAP, GAS 1-1/2-7 THD BLK 1
84, 928847 QIL DRAIN W 1
B4A B27422 CIL DRAIN CAP

85, 300456 * CONTROL,THROTTLE 3116 TWIN BS 1
%, 820853 SCHEW, 10-24X 63PHPNMA CRSS ' 2
8. 71168 NUT, #10-24 HEXKEPS ' 2
2B, 58538 RETAINER, WIRE 1
88, 25258 SCREW, 10-24X,38 SLHWATAPGR? 1
40, 50807 KNOB, ROUND THROTTLE  BLACK 1
41. 300432 CONTROL GHOKE 47.131.G PAN TK 1
2. 57444 TIE, CABLE BLACK NYLON 5862L 2

19




NOTE: ALWAYS USE QRIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of service/replacement parts othar than ITEMS ARE INTERCHANGEABLE
WITH DPPOSITE SIDE AR4144F

ariginal equipment parts may void your warrarty,

20



43" LAWN TRACTOR MODEL D3560-110

KEY#¥ PARTH ‘

LR RN ¥, I LY U

LF 35723 YFY SRR eARLLTRNRERYERY

zaxaza:axsasm3gﬁ;%%ﬂggamamﬂmﬂﬂa%g§ss

271184
1408
S8182a-353
$04119-858

- oears
135624

180076

1439
314078
1502
180079
120854
1498
825068

DESCRIFTION

MCOWER DECKS, RIDER 43"
TOE GUARR

SCREW. 516-18% .53 HHC
NUT, £16-18 REGHEXCTHLK
SCGREW, 518-18X .76 HHR
NUT, &1 6-10 AL GHEXCTRLR
BRACKET CHUTE MOUNT
SCREW, 516-18X 43 HHC
WASHER FLAT 344X.60X 085
NUT, 51518 REGHEXGTRLK
LFT BRACKET, REAR RH
SCREW, 546-1BX .75 HHC
WASHER, FLAT 344X 6aX.068
NUT, EN6-18 REGHEXCTRLK

T RECK LIFTREAR LH
BCREW, 516-18X .75 HHC GRS
WASHER. FLAT 344X toX pes
NUT, 516-18 REGHEXCTRLK
BRAGE ICLER
ECHEW, 1/4-20X1.25 MHWAT AP
SCREW, W19-14X .75 1Ko
NUT, 51818 HWDFLCTRLK
QUILL ASSY, 38/0/40/d43
SHAFT/SADDLE g
BANG, BALL
DRIST SHIELD
QUILL CASTING {1046)

BRNG,

SPACER2.7871.GX E60I0X.8800
SPACER,438LEX 9220067210
PULLEY 20038 QUILL V&L
SPECIAL WASHER

NUT, 7/16-20 WOFLLK

SCREW, 216-18X 88 WAHHTAD
SCREW, 5116+18X1.38 WATAR
NUT, 546-18 REGHEXCTRLK
BRACKET FRT,

SCREW, S16-18X .63 MHG

NUT, 1618 REGHEXCTA K
LINK BIAGKLT,DECK FA
ADJUSTING NUT

SCREW, $/1€.78X1.00 HHC

NUT, 5/18-18 REGHEXCTRI K
BRAGKET,GAGE WMEEL LH.
SCREW, 516181 .64 HHG

NUT, 51618 REGHEXQTRLK

BRACKET GAGE WHEEL & H. FRNT
BRACKET, STARILIZER

SGREW 514-18%5.00 HHC Gf5
NUT, 518 HEX KEPS

SCHEW, 5r6-18X .63 HLr

NUT, 56-19 REGHEXCTRLK

all 2. '
:Jcnsma.mmxmanxw BEL v,

:CAEW, 88-24X1.00 NYLHHG
IDLER ARM ASSY '
DLER ARM
RIVET
BRAKE PAD
SHOULDER BOLT
WASHER FLAT 801X1,00X, 125
WASHER FLAT .3911,00X 208

. NUT, 3816 HWOFL WHIZ.LOCK

BRACKET, EXTENSION IDLER
SCREW 5r16.18X.63 HRC GRS
SCREW, 516-18X%1.50 11l IC GR.5
WASHER FLAT

NUT 81618 HEX KEPS

NuT

BLAGE BRAKE AgSY
HRAKE ARM

BRAKE PAD
RIVET
SCREW, %iu-1uX.40

| WASHERFLAT 24485

X065
NUT, 51618 REGEMEXCTRLK
H0D,BRAKE
NUT 1420 REGHEXCTRIK
SCREW, 5/18-18%1.00 HHC GRS
WASHER FLAT 344X.69X.085
NUT, 54 6-18 BEGHEXCTALK
BELT GUIDE £3- DECK UPSTOR

A

>4




NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Usa of servicefraplacoment parts other than original equip- nms:‘ﬁlkl:%%muﬁgamg
mant parts may void your warranty, WITH OPPOSITE SIDE

4016

Lold¥

22

3268

P ovw -



DESCRIPTION

DECK 43" MOWER 2-WH BLAGK 853 EXPORT
HOD, DECK MITCH

PIN, HAIR .051 DIAX1.66LG

GUIDE, BELT, IDLER

SPRING, TENSION 5.00L8+ 1 TLAAN
PULLEY, IDLER BEF 4,00 WIDE FL
BOLT, ¥8-16X1.75 CARR

NUT, 8/8-16 HXWODFLLK

SPRING 071 X .62 X 4.97

NUT, 5/16-18 REGHEXCTRLK .
BELT, V&L 85 00 KEVLAR

GUARD, BELT LM PLASTIC
CARRIAGE BOLY

PUSHNUT SM8 NON-SERVICEABLE
WASHER, FLAT 344X .89X%.085 -
NUT, &/18-18 REGHEXCTRLK
GLUAGE WHEEL EURD

BOLT, 5.00X1.89 HHSH

NUT, 8848 HEGHEXCTRL K

CHUTE DEFLECTOR 407,42",43"
TORSION SPRING

BOD,PIVOT DECK -

PUSH NUT

* ORDER DEOK KIT# 529036 FOR GOMPLETE DECK.

P77

110

23



NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARYS, ALL UNNUMBERED
Use of senvice/raplacement parts ether than original RqUIp= ITEMS ARE INTERCHANGEARLE
ment parts may woid your warranty, WITH OPPOSITE SIDE

24



| 27

LAWN TRACTOR MODEL D3560-

110
ary,

KEY§ PART# DESCRIFTION ’

1, 922798 WIRE HARNESS 14-18TWIN (68 DYN 1
2 41482 PRESS CLIP,1.980LG 2551D 2
2 803064  ASSY,LIGHT WIRE-1/4 TURN 1
4 §2372 BULES, HEADLAMP , 2
5. 322585  TIE, CABLE BLACK NYLON 5.2l 2
8. 43482 PRESS CLIP, 1,380LG 25510 2
7 927858  SWITCH-IGN,(AFTER FIRE) 8 POSN 1
8 . 827352  NUT, 5/8-32 HXHD IGN s\WiT 1
5 827350 KEY, IGNITION SWITCH 1
0. 300188  AMMETER i
11. 800884  LIGHT SWITGH ONAOFE PANEL 1
12 a2aos2 SWITCH.DOUBLE POLE NCYNG BLAGK 1
18. 57444 TIE, CABLE BLACK NYLON 5.62L 1
14. 57476 SWITCH,8CH MNT DP NG NO 1
15, B72e0 SCREW, #12 X .50 PHPNHTAP 2
16, 53718 SOLENOID 1
17. 187748  SCREW, 1/4-20X .75 HXSEMMA 2
18, 1502 NUT, 1/4-20 REGHEXCTRLK 2
19 2117z NUT, 1/4-20 REGHEXKEPS 1
0, 138485  WASHER, BXLK .B20X.81X.03 2
2, 120868  NUT, 5/16-24 REGHEX 2
22, 57444 TIB, GABLE BLAGK NYLON 1
28, 55511 WIRE, GROUND, 12.5° 1
24 271184 NUT, 511618 HEXKEPS 1
25, 57847 SWITGH, SEAT 1
26. 160808  SCREW, 1/4-20% .S8PHPNHMA 2
7. 802257  RATYEHY 12VOLT, GENERIC 1
23, 57651 HOD, BATTERY 1
5, 57552 ROD, BATTERY, TOP 1
80. 328252 NUT, WING 1/4-20 NYLON 1
81 120854  BCREW, 1/8-20X 63 HHO 2
82, 271172 NUT, 1/4-20 REGHEXKEERS 2
8. - 802031  FUSE, 15 AMP SPADE TYPE i
84, A BATTERY ACID. 80 02, i

v 8PADE TYPE FUSES ARE INGLUDED WITH THE WIRE HARNESS,
A CAN BE PURCHASED LOGALLY.

SCHEMATIC DRAWING

EEGN BN 3asYea

IPDSITION GIMIL]BTS
, OFF P
(1) [on 1
re eI LSRRT | [ ots]
-




228

SO24

26




ASIE#

LAWN TRACTOR MODEL D3560-

KEY¥ PARTY DESCRIPTION 1 QTy.
1. 402142 NAMEPLATE TURFMASTER 2
2 320714 DECAL, HOODSIDE RM H-21- 1
3 320713 DEGAL, HOODSIDE | W p-21 1
4 402182 NAMEPLATE, 16/43 ) 2
5 314462 DECAL, CONSOLE RM LAFIGE FRAME 1
6. 314469 DECAL, CONSOLE | H | ARGE FRAME 1
7. 814118 DECAL, AU WHEEL, STEER 2

a7




3281

A~

28




4

3" LAWN TRACTOR MODEL D3560-110

KEY# PARTR
1, 1821785
2 69524
) 68525
4

& 811394
& 314964
7. 307283
8.

96

10. 88001
1, 65902
12, 801697
18. 805770
1, 910553
5. 66903
16. 55835
17. BE895

DESCRIFTION

DEQAL, LF DASM PTC/LIGHT SW EXP
DECAL, INSTRUCT CONSOLE TOP GER
DECAL, INSTRUGT CONSCOLE TOP FR
AEFERENCE ONLY

DEQA(., SHIFT REVANEUTRAL

DECAL SHIFTRR POSITION Poso-8
DECAL, INSTR. CONSOLE TOM ENGL
REFERENGCE ONLY

REFEZRENGE ONLY

DECAL, BLADE HEIGHT ADJ, EUROPE
DECAL, WARNING, FRENCH/GESMAN
DECAL, UFT DECK BLADE HEIGHT

. DECAL, GAUTION TRIANGLE EUROPE

DECAL, DANGER ENGLISH
DECAL, BRAKE/CLUTCH ISO
PAD, FOAM HOOD TOR H-6/7
PAD, FOAM HOOD SIDE H-&77

R e T N

QY.

AIRF

29




